
The Sanitation Technology Platform
Please Note: This report is a good faith effort by RTI International to accurately represent information available via secondary and 
primary sources at the time of the information capture. The report is confidential and proprietary and only for internal uses and not for 
publication or public disclosure.

J-OP MARKET LANDSCAPE—
PHILIPPINES

SEPTEMBER 2017



Introduction

Philippines Market Strategy

Philippines Market Analysis

Policy and Regulatory Landscape

Market Landscape

Commercial Landscape

Financial Landscape

TABLE OF CONTENTS



3

The Philippines is an archipelago made up of 7,107 islands 
covering 115,831 square miles.

INTRODUCTION

Population: 101 million (2015), 1.72% annual growth rate. 
[...]
for end products 

Encumbered 
path to 
commercial 
deployment

• Lack of local partners, aversion to foreign technology, 
no markets for end products (no FIT, must sell to grid, 
low wholesale prices)

Parameter Designation Definition

Technical 

Strong 
technical fit

• Low contamination rates, land 
constrained, meets local 
emissions criteria, high need for 
electricity, preference for 
mechanical technologies

Moderate 
technical fit

• Land constrained, meets local 
emissions criteria, moderate 
need for electricity (supply is 
ample and reliability is good), 
preference for mechanical 
technologies

Weak 
technical fit

• Feedstock contamination is 
prohibitive, does not meet local 
emissions criteria, large amount 
of available land

Financing

High access
to capital

• Projects have successfully been 
financed, availability of grants 
and low interest loans, 
municipalities are credit worthy

Moderate 
access to 
capital

• Finance is available but cities 
need additional support 
accessing it

Low access to 
capital 

• Rates are high (above 10%), 
tenor is short, cities must fund 
projects with their balance sheet

*mechanical systems include: anaerobic filter, mechanical dewatering, activated sludge, or systems that involve thermal treatment or anaerobic digestion. 

APPENDIX C: MISC. MATERIALS



95

Effluent and biosolids reuse standards are set by the DENR 
and the DOH.

APPENDIX C: MISC. MATERIALS

Class C effluent standards (DENR) 

Parameter Value Unit

Class C

Discharge Point Inland rivers

BOD 50 Mg/L

COD 100 Mg/L

TSS 70 Mg/L

pH 6.5-9

Surfactants 
(MBAS)

5 Mg/L

Coliform 10,000 MPN

Specifications for biosolids reuse (DOH)

Parameter Plain Organic 
Fertilizer

Compost or 
Soil 
Conditioner

Fortified 
Organic 
Fertilizer

Total NPK 5-7% 3-4% Min 8%

Carbon: 
Nitrogen

12.1 12.1 12.1

Moisture
Content

<=35% <=35% <=35%

Organic 
Matter

>=20% >=20% >=20%

Pathogen limits for biosolids reuse (DOH)

Parameter Limit

Fecal Streptococci <5 x 10^3/g compost

Fecal Coliforms <5 x 10^2/g compost

Salmonella 0

Infective Parasitic 0



96

WTE plants must comply with the ambient air quality 
guidelines set forth in the Clean Air Act 1999.

APPENDIX C: MISC. MATERIALS

Pollutants
Short termb Long termb

mg/Ncm ppm Averaging 
Time

mg/Ncm ppm Averaging 
Time

Suspended Particulate Matterc-
TSP
PM-10

230d

150f
24 hours
24 hours

90
60

1 yeare

1 yeare

Sulfur Dioxidec 180 0.07 24 hours 80 0.03 1 year
Nitrogen Dioxide 150 0.08 24 hours
Photochemical oxidants as ozone 140

60
0.07
0.03

1 hour
8 hours

Carbon Monoxide 35
10

30
9

1 hour
8 hours

Leadg 1.5 3 monthsg 1.0 1 year
a Maximum limits represented by 98% values not to exceed more than once a year.
b Arithmetic mean
c SO2 and Suspended Particulate Matter are sampled once every 6 days when using the manual methods. A minimum of 12 sampling 
days per quarter or 48 sampling days each year is required for these methods. Daily sampling may be done in the future once 
continuous analyzers are procured and become available.
d Limits for Total Suspended Particulate Matter with mass median diameter less than 25–50 mm.
e Annual Geometric Mean.
f Provisional limits for Suspended Particulate Matter with mass median diameter less than 10 mm and below until sufficient 
monitoring data are gathered to base a proper guideline
g Evaluation of this guideline is carried out for 24-hour averaging time and averaged over 3 moving calendar months. The monitored 
average value for any three months shall not exceed the guideline value.

National Ambient Air Quality Guideline Values



97

Drinking water quality is regulated through microbial 
contaminant limits and quality standards.

APPENDIX C: MISC. MATERIALS

Microbiological limits for drinking water

Parameter PNDWS 2007
WHO Guidelines 

for Drinking-
water quality

Total coliform 1
<1 Total coliform 
colonies/100mL

None specified, 
but should be 
absent

Fecal coliform 1
<1 Fecal coliform 
colonies/100mL

None detected  
in a 100mL 
sample

Heterotrophic
plate count 1

<500 CFU/mL None specified

E. coli 
None specified None detected  

in a 100mL 
sample

1Membrane  filter technique 
2Provisional value. WHO recognizes that it is extremely difficult to reach these levels, and it depends on treatment performance and 
analytical achievability. 

Physio-chemical drinking water quality standards

Parameter PNDWS 2007 WHO Guidelines for 
Drinking-water quality

pH 6.5 – 8.5 None specified 

Turbidity (NTU) 5 < 0.1

Total dissolved 
solids (mg/l)

500 None specified 

Iron (mg/l) 1.0 None specified 

Chlorides (mg/l) 250.0 None specified 

Nitrate(mg/l) 50 3

Sulfate (mg/l) 250 None specified 

Zinc (mg/l) 5.0 None specified 

Fluoride (mg/l) 1.0 1.5

Mercury (mg/l) 0.001 0.006

Arsenic (mg/l) 0.05 o.o1

Lead (mg/l) 0.01 0.0012



98

Forty cities currently have solid waste source separation 
programs in place, indicating a readiness for WTE.
Angeles City, Pampanga

Baler, Aurora

Cagayan de Oro City, Misamis Oriental

General Santos City

Jagna, Bohol

Kabacan, Cotabato

Lahug, Cebu

Makati City, Metro Manila

Mandaue, Cebu

Puerto Princesa, Palawan

Ronda, Cebu

San Fernando, Cebu

San Juan, Metro Manila

Carmen, Cebu

Asturias, Cebu

Daanbantayan, Cebu

San Francisco, Cebu

Moalboal, Cebu

Naga City, Camarines Sur

Oslob, Cebu

Cordova, Cebu

Argao, Cebu

Mandaue, Cebu

Naga City, Cebu

Topledo, Cebu

Cebu City, Cebu

San Fernando City, La Union

San Fernando City, Pampanga

Quezon City, Metro Manila

Pasig City, Metro Manila

Sorsogon City, Sorsogon

Tuguegarao City, Cagayan

Legaspi City, Albay

Antipolo City, Rizal

Bayawan City, Negros Oriental

Los banos, Laguna

Calanba, Laguna

Cabuyao, Laguna

Marikina, Metro Manila

Mandaluyong City, Metro Manila

APPENDIX C: MISC. MATERIALS



99

Appendix D: Septage Facility Profiles

APPENDIX D: SEPTAGE FACILITY PROFILES



100

In 2010, Dumaguete City developed the Philippine’s first 
publicly owned and operated septage treatment facility.
Name: Dumaguete Septage Treatment Plant
Date operational: April, 2010
Location: Dumaguete City
Design capacity: 80 m3/day
Operating throughput:  70–100 m3/day
Technology(s) used: Sludge drying beds, stabilization ponds, gravel filter and 
wetland
Number of people served: 130,000 in Dumaguete, including septage from 
Valencia, Bacong, Dauin, Sibulan, San Jose, Zamboanguita
Septage collection system: 8 vacuum trucks ranging from 3 to 6 m3 in 
capacity owned and operated jointly by the LGU and DCWD
Household collection fee: P2.00/m3 of potable water consumed
Capital costs: P25 million (USD 500,000)
Annual operating costs: P12 million (USD 240,000)
Other cost-recovery measures: None, effluent is discharged to the local 
environment; dewatered solids given away free of charge to farmers and 
nursery owners
Financing: The facility and vacuum trucks were jointed funded by the 
Dumaguete City WD and the LGU. The program was developed with technical 
assistance from USAID through the Local Initiatives for Affordable 
Wastewater Treatment (LINAW) and Philippine Sanitation Alliance (PSA).
Treatment efficiency: BOD<15mg/l; TSS<10mg/l
Footprint: 10,000 m2

Total land area: 20,000 m2

APPENDIX D: SEPTAGE FACILITY PROFILES

Clockwise from top left: sludge drying beds, sequential 
stabilization ponds, gravel filter and wetland.

Source: http://psa.ph/images/stories/docs/Dumaguete%20Septage%20Treatment%20-%20Success%20Story.pdf

http://psa.ph/images/stories/docs/Dumaguete%20Septage%20Treatment%20-%20Success%20Story.pdf


101

In August 2016, EnviroKonsult will begin operations on a 150 
m3/d mechanized FSTP in Metro Cebu.
Name: Lapu-Lapu Cordova Septage Treatment Plant
Date operational: (Planned) August, 2016
Location: Cordova, Mactan Island, Metro Cebu
Design capacity: 150 m3/day
Operating throughput: anticipated 150 m3/day
Technology(s) used: Settling tank, coagulation, mechanical dewatering, 
activated sludge, chlorine disinfection
Number of people served: 85,000 households
Septage collection system: EnviroKonsult 
Household collection fee: P2.20 (USD 0.05)/m3 of potable water consumed 
Capital costs: P100 million (USD 2.1 million) including the purchase of five 
new 10m3 desludging trucks
Annual operating costs: Unknown (15 employees). Costs include electricity, 
labor, coagulant, and maintenance
Other cost-recovery measures: None, effluent is used onsite and discharged 
to the local environment; dewatered solids are expected to be given away 
free of charge to farmers and nursery owners
Financing: Will be funded 100% by EnviroKonsult; MCWD will pay 
EnviroKonsult P800 (USD 17)/m3 of septage collected and treated for a 5-year 
concession period
Treatment efficiency: Class C effluent, sludge dewatered to 20% total solids 
content
Footprint: 500 m2

Total land area: 3,700 m2

Other information: None

APPENDIX D: SEPTAGE FACILITY PROFILES

Top: Mechanical dewatering unit
Bottom: Activated sludge tank



102

In addition to operating 16 STPs, Maynilad Water owns and 
operates 3 facilities that also treat septage.
Name: Project 7 (Veteran’s Village) Water Reclamation Facility (Septage + 
sewerage treatment plant)
Date operational: 2009
Location: Quezon City, Metro Manila
Design capacity: Septage treatment system is operating at 50% capacity
Operating throughput: 2,400m3/day sewerage plus 240 m3/day septage
Technology (s) used: Septage enters a holding tanks and is treated first by 
coagulation and mechanical dewatering. Sewerage flows in through screens, 
a grit trap and oil/water seprator and then meets the effluent from the 
septage in an equalization basin before moving on to sequencing batch 
reactor, media filtration and chlorine disinfection
Number of people served: 185,000 people
Septage collection system: Maynilad Water
Household collection fee: 20% of water bill; P3,000 (USD 62) /septic tank
Capital cost: P266 million (USD 5.5 million), 2013
Annual operating costs: Unknown. Operator pays to transport solids to 
Alaminos, Laguna (Southern Luzon) to be made into fertilizer. Two staff per 
shift. 
Other cost-recovery measures: None known
Financing: World Bank (20% of total capex), reminder unknown
Treatment efficiency: Class C effluent, sludge is dewatered to 20% total solids 
content
Footprint: ~1,000 m3 (treatment occurs largely underground) 
Total land area: 1,300 m3 
Other information: None

APPENDIX D: SEPTAGE FACILITY PROFILES

Top: Project 7 Water Reclamation Facility
Bottom: Mechanical dewatering unit



103

There are 21 septage treatment plants in the Philippines. 

APPENDIX D: SEPTAGE FACILITY PROFILES

“—” = data not readily available

Plant 
Name

Owner/ 
Operator

Location Date 
Operational

Design 
Capacity

Technology
Used

Capex Annual 
Opex

Cost 
Recovery

Funding Plant 
Footprint

Land 
Footprint

1 Project 7, 
Quezon 
City

Maynilad 
Water

Quezon 
City, 
Metro 
Manila

2013 Septage: 
240m3/day
(facility also 
accepts 
2,400 
m3/day 
piped 
sewerage)

Coagulation,
mechanical 
dewatering, 
SBR, media 
filtration and 
Chlorine

P266 
million 

-- 20% of 
water bill; 
P3,000 
/septic 
tank.

Maynilad
Water & 
World 
Bank 
(20% of 
total 
Capex)

1,000 m2 1,300 m2

2 Dagat-
Dagatan 
Sewage & 
Septage 
Treatment 
Plant

Maynilad 
Water

Metro 
Manila

2009 250 m3/day 
septage, 13 
MLD total 
capacity

Coagulation, 
filter press, 
and 
oxidation 
pond

-- -- Percentag
e of water 
bill;
amount 
unknown

-- -- --

3 Las Pinas Maynilad 
Water

Metro 
Manila

2015 250 m3/day Screw press 
dewatering

P363 
million

-- -- -- -- --

4 San Jose 
del Monte, 
Bulacan

San Jose 
del Monte 
Water 
District

City of San 
Jose del 
Monte

2015 60 m3/day Flocculation
and vacuum 
press, SBR

P70.55
million

Total 
O&M: 
P14.5 
Million/ 
year;
Septage 
Collectio
n = 
P470/m3
; 
Electricit
y = 
P20,000

P1.90/m3
of potable 
water 
consumed

-- 382 m2 4,400 m2



104

Septage Treatment Plants Continued (2/4)

APPENDIX D: SEPTAGE FACILITY PROFILES

Plant 
Name

Owner/ 
Operator

Location Date 
Operational

Design 
Capacity

Technology 
Used

Capex Annual 
Opex

Cost 
Recovery

Funding Plant 
Footprint

Land 
Footprint

5 Cebu 
Volute 
Dewatering
Press

Cebu City 
LGU

Cebu City 2014 (facility
did not 
appear 
operational in 
July 2016)

200 
m3/day

Dewatering
press, lagoon

P15 
million 

-- Private 
desludgers 
pay P200–
250/m3 of 
septage 

Capex
grant 
provided 
by JICA

-- --

6 FTI Septage 
Treatment 
Plant 
(South)

Manila Water Metro 
Manila

--

Combined 
capacity
of 1,400 
m3/day

-- -- -- -- -- -- --

7 San Mateo 
Septage 
Treatment 
Plant  
(North)

Manila Water Metro 
Manila

-- -- -- -- -- -- -- --

8 Laguna EnviroKonsult
/ Maynilad 
Water

Bay, 
Laguna

2013 60–100 
m3/day

Flocculation 
and Vacuum 
press plus 
MBR

P70 
million

9 Baliwag, 
Bulacan

Baliwag
Water District

Baliwag, 
Bulacan

2013 30–40 
m3/day

Flocculation 
and Vacuum 
press

P35
million

P10.2
million

10% of 
water bill

Loan
from 
Land 
Bank

2,800 m2 800 m2

10 Tacloban
City

Tacloban City Tacloban
City

2016 20 m3/day Anaerobic
Baffled 
Reactor;  
with Lime

P8
million 

Funded by 
LGU

Capex
grant 
provided 
UNICEF

“—” = data not readily available



105

Septage Treatment Plants Continued (3/4)

APPENDIX D: SEPTAGE FACILITY PROFILES

Plant 
Name

Owner/ 
Operator

Location Date 
Operational

Design
Capacity

Technology 
Used

Capex Annual 
Opex

Cost 
Recovery

Funding Plant 
Footprint

Land 
Footprint

11 Lapulapu-
Cordova
Septage 
Treatment 
Plan

Metro 
Cebu 
Water 
District

Cordova 2016 150 
m3/day

Settler, 
Mechanical 
Dewatering,
Activated 
Sludge, 
Chlorine

P100 
million

P2.20/m3

water 
consumed

Metro
Cebu 
Water 
District

500 m2 3,700 m2

12 Bayawan
City

Bayawan
City govt.

Bayawan 
City

2010 -- Anaerobic
Baffled 
reactor; 
lagoons

-- -- -- LGU 5,000 m2 10,000 m2

13 Dumaguete
City

LGU and 
Water 
District

Dumaguete June 2010 80 m3/day Stabilization 
ponds

Initial – P25 
million;
2015 Assets 
–P35 
million

P11 
million

P2.00/m3

water 
consumed

LGU and 
Water 
District

10,000 m2 20,000 m2

14
-
20

7 separate 
STPS in the 
cities of: 
Alabel, 
Glan, 
Maasim,
Malatapan, 
Malalag, 
Matium 
and Kiamba

LGUs Various 
locations in 
Province of 
Sarangani 
(Mindanao)

2005–2009 20–25 
m3/day

Lagoons/ 
stabilization 
ponds

-- -- -- All 
Funded 
by JICA

Variable Variable

“—” = data not readily available



106

Septage Treatment Plants Continued (4/4)

APPENDIX D: SEPTAGE FACILITY PROFILES

“—” = data not readily available

Plant 
Name

Owner/ 
Operator

Location Date 
Operational

Design
Capacity

Technology 
Used

Capex Annual 
Opex

Cost 
Recovery

Funding Plant 
Footprint

Land 
Footprint

21 San 
Fernando
Septage 
Treatment 
Plant

San 
Fernando, 
La Union 
Province

2012 30 m3/day 
(?) 

Hybrid 
system using 
anaerobic 
baffled 
reactor, up-
flow 
anaerobic 
sludge 
blanket, 
facultative 
lagoon, 
maturation 
pond 

USD 800K P600 per 
house per 
year 
attached 
to 
property 
tax

USAID,
Rotary 
Internati
onal.

1.2 ha


	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4
	Slide Number 5
	Slide Number 6
	Slide Number 7
	Slide Number 8
	Slide Number 9
	Slide Number 10
	Slide Number 11
	Slide Number 12
	Slide Number 13
	Slide Number 14
	Slide Number 15
	Slide Number 16
	Slide Number 17
	Slide Number 18
	Slide Number 19
	Slide Number 20
	Slide Number 21
	Slide Number 22
	Slide Number 23
	Slide Number 24
	Slide Number 25
	Slide Number 26
	Slide Number 27
	Slide Number 28
	Slide Number 29
	Slide Number 30
	Slide Number 31
	Slide Number 32
	Slide Number 33
	Slide Number 34
	Slide Number 35
	Slide Number 36
	Slide Number 37
	Slide Number 38
	Slide Number 39
	Slide Number 40
	Slide Number 41
	Slide Number 42
	Slide Number 43
	Slide Number 44
	Slide Number 45
	Slide Number 46
	Slide Number 47
	Slide Number 48
	Slide Number 49
	Slide Number 50
	Slide Number 51
	Slide Number 52
	Slide Number 53
	Slide Number 54
	Slide Number 55
	Slide Number 56
	Slide Number 57
	Slide Number 58
	Slide Number 59
	Slide Number 60
	Slide Number 61